
 

 
 

 

 
Sustainability 2023, 15, 1235. https://doi.org/10.3390/su15021235 www.mdpi.com/journal/sustainability 

Article 

Assessment of the Performance of a Water Treatment Plant  

in Ecuador: Hydraulic Resizing of the Treatment Units 

Jonathan I. Mendez-Ruiz, María B. Barcia-Carreño, Lisbeth J. Mejía-Bustamante, Ángela K. Cornejo-Pozo,  

Cristian A. Salas-Vázquez and Priscila E. Valverde-Armas * 

Escuela Superior Politécnica del Litoral, ESPOL, Faculty of Engineering in Earth Sciences, Campus Gustavo 

Galindo, Km. 30.5 Vía Perimetral, ESPOL Polytechnic University, Guayaquil P.O. Box 09-01-5863, Ecuador 

* Correspondence: priesval@espol.edu.ec 

Abstract: Granting access to drinking water has been a challenge because 47% of the worldwide 
[...]
The specifications of the Ecuadorian technical guidelines (INEN 2169) regarding the 

sampling, handling, and conservation of samples, were followed during the collection, 

conservation, and transportation of water samples. These were collected in polypropylene 

containers for physicochemical analysis, amber glass bottles for organic material analysis, 

and sterilized plastic containers for the microbiological test. The water samples were la-

beled, refrigerated, and transported in portable coolers, where the temperature ranged 

from 0 to 5 °C, until they arrived at the laboratory. Table 1 shows the physicochemical and 

microbiological analyses carried out at each sampling point at the water treatment plant 

El Descanso. 

Table 1. Physical-chemical and bacteriological parameters measured at the eight sampling points of 

the treatment plant to evaluate the effectiveness of the conventional treatment units. 

 Sampling Point †  

Analytical Parameter (1) (2) (3) (4) (5) (6) (7) 

pH ✓ - ✓ - ✓ ✓ 

Electrical conductivity ✓ - ✓ - ✓ ✓ 

Total dissolved solids - - - - ✓ ✓ 

Dissolved oxygen ✓ - ✓ - - ✓ 

Temperature - - ✓ - - ✓ 

Turbidity ✓ ✓ ✓ ✓ ✓ ✓ 

Biochemical Oxygen Demand ✓ - - ✓ - ✓ 

Ferrous iron ✓ ✓ - - - ✓ 

Calcium hardness ✓ - ✓ - ✓ ✓ 

Magnesium hardness ✓ - - - ✓ ✓ 

Sulfate  ✓ - - - - - 

Manganese ✓ - - - - ✓ 

Aluminum - - - - - ✓ 

Total coliforms ✓ - - - - ✓ 

Free residual chlorine - - - - - ✓ 



Sustainability 2023, 15, 1235 6 of 24 
 

† The eight sampling points were collected at: (1) raw water entrance; (2) aeration process; (3) sedi-

mentation basin; (4) sand filter and (5) granular activated carbon filter; (6) softening filter; (7) storage 

tank. 

2.3. Physicochemical and Bacteriological Analyses 

The physicochemical and bacteriological analyses were performed at the Sanitary La-

boratory of ESPOL Polytechnic University. The Biochemical Oxygen Demand (BOD5) was 

measured according to the respirometric method (HACH method 10099) in the BODTrack 

II, with a range of 0 to 700 mg L−1. These samples were incubated at 20 ± 1 °C in a POLEKO 

incubator over five days. Fe2+ concentration was measured with the Phenanthroline 

Method (HACH method 8146) with a UV-Vis spectrophotometer ranging from 0.02 to 3.00 

mg L−1 Fe. Before measurement, the spectrophotometer was calibrated using the standard 

solution of 2.00 mg L−1 Fe2+. The concentration of calcium hardness in the water samples 

was determined using the ethylenediaminetetraacetic acid (EDTA) titration method 

(HACH method 8222), ranging from 0 to 25,000 mg L−1 as CaCO3. Magnesium concentra-

tion Mg2+ was computed by the difference after the analysis of total hardness, which was 

obtained using a similar HACH titration method with EDTA (HACH method 10099). The 

SO42− concentration was measured with the USEPA SulfaVer 4 method (HACH method 

8051) with a UV-Vis spectrophotometer ranging from 2 to 70 mg L−1 SO42−. This measure-

ment was calibrated using the standard solution of 70 mg L−1 SO42−. Mn and Al concentra-

tions were measured using ion chromatography. For bacteriological analysis, 3MTM Petri-

filmTM rapid aerobic count plates were used to estimate the colony-forming units (CFUs) 

of total coliforms per unit volume in the water. This method used 1 mL of water that was 

injected in the Petrifilm™ plate and incubated for 24 h at 37 °C. The presence of residual 

free chlorine (hypochlorous acid and hypochlorite ion) measured in a random water sam-

ple was evaluated by the USEPA DPD method (HACH method 10245) using a UV-Vis 

spectrophotometer and HACH reagents to determine free chlorine, ranging from 0.02 to 

2.00 mg L−1. 

2.4. Performance of the Conventional Treatment Units 

Based on the physicochemical and bacteriological measurements conducted, the re-

moval efficiency of the conventional treatment units was individually computed. The 

quality of drinking water supplied to the community was assessed by comparing it 

against the acceptable limits established in the Ecuadorian technical guidelines for drink-

ing water quality, INEN 1108, and by the World Health Organization (WHO) [48]. 

2.5. Hydraulic Capacity Assessment and Resizing 

Based on the information collected in the field inspection stage, the hydraulic capac-

ity of the plant, the design period of which finished in 2021, was evaluated to determine 

whether the dimensions of the tanks and basins of each process met the criteria for a new 

design period (until 2041). To estimate the new design flow and sizing criteria for conven-

tional water treatment units, two technical design literature were followed: the Ecuado-

rian Design Guideline for Drinking Water Supply Systems in rural zones, namely “Norma 

CO 10.7 602” [49], and the Design Standard issued by the Pan-American Center for Sani-

tary Engineering and Environmental Sciences (known by the acronym CEPIS, in Spanish) 

[50]. 

2.6. Estimation of the Design Flow Rate 

The design flow of the treatment plant is crucial for sizing each unit of the treatment 

process. This flow depends on the estimation of the population growth rate and water 

consumption data. The water consumption of the future population was determined from 

the census data collected in the socioeconomic report of the San Cristóbal community, 

with information regarding the average number of members per household, monthly 



Sustainability 2023, 15, 1235 7 of 24 
 

consumption of fresh water per water meter box, the consumption type, and whether res-

idential, commercial, or institutional, e.g., education facilities and medical centers.  

According to the Ecuadorian standard, the population is projected by the geometric 

projection statistical model with an annual population increase rate calculated using cen-

sus data from 1992 to 2020, obtained from the Ecuadorian Institute of Statistics and Census 

[51]. Equation (1) is used to compute the future population using the geometric projection 

model: 

𝑃𝑝 = 𝑃𝑖 ∙ (1 + 𝑟)𝑛 (1) 

where Pp is the future population; Pi is the population per the recent census; r is the annual 

population increase rate; n is the number of years of projection.  

Equation (2) estimates the average daily water demand; this is a function of the pro-

jected population and the data of water allocation: 

𝑄𝑚 =
𝑓 ∙ 𝑃𝑝 ∙ 𝐷

86,400
 [𝐿 𝑠−1] (2) 

where 𝑓 is the leakage factor whose value is 1.20 established by [49] for household con-

nections with more than one tap per house; Pp is the projected population; D is the data 

for water allocation in liters per capita per day. 

Once the average daily water demand was estimated, the design flow was computed 

to size the water treatment processes. Equation (3) is used to determine the treatment flow 

rate, also known as the design flow: 

𝑄 = 1.10 ∙ 𝐾 ∙ 𝑄𝑚  [𝐿 𝑠−1] (3) 

where 𝑄 is the design flow; the factor 1.10 represents an additional 10% of the water de-

mand due to the maintenance process of the treatment units, such as backwashing and 

pond cleansing; 𝐾 is the peak demand coefficient obtained from the daily variation of 

the water demand of the population in a year of operation, or if no information is availa-

ble, it is suggested to use the value of 1.25 [49]; and 𝑄𝑚   is the average daily water de-

mand. 

2.7. Technical Criteria for the Design of the Drinking Water Treatment Processes 

2.7.1. Hydraulic Flocculation System 

The criteria for the design of a hydraulic flocculation system were adopted from [50]. 

The standard suggested designing a ‘horizontal’ hydraulic flocculation basin for small 

water treatment plants, a plant with a design flow below 50 L s−1. The design criteria for 

the sizing of the flocculation tank are shown in Table 2. Since water exhibits high concen-

trations of hardness, the standard suggests using high-velocity gradient values for the 

formation of floc during mild agitation. 

2.7.2. Clarifier Basin 

Regarding the technical aspects of the basin design, the requirements and recommen-

dations established in [50] were applied. Additionally, when selecting the materials for 

the sedimentation modules, the guidelines published by the World Health Organization 

(WHO) and the Pan American Health Organization (PAHO) were carefully studied to 

minimize the risk of using carcinogenic materials. Some of the design criteria for the sizing 

of the horizontal-flow plate settling basin with flocs based on aluminum sulfate coagulant 

are shown in Table 2. 

2.7.3. Rapid Sand Filter 

Since the sand filter pond in the water treatment plant was oversized in comparison 

to the treatment flow, it was resized according to the recommendations of [50] for the 

design of a rapid sand filtration system. Factors such as the type of filter media, filtration 



Sustainability 2023, 15, 1235 8 of 24 
 

velocity, inlet velocity, and type of suspension according to the physical features of the 

media (volume, density, and size of the particle), among other variables that influence the 

filtration process, were considered. The recommendations established in the standard can 

be found in Table 2. 

2.7.4. Storage and Chlorination Tank 

The reservoir was intended to fulfill two functions: chlorination and storage. The 

guidelines established in the Ecuadorian standard [49] were considered, stating that the 

storage volume of the tank must reach 50% of the future average daily volume of water 

consumption, and in no circumstances should it undergo less than 10 m3.  

Table 2. Standard parameters for designing conventional water treatment units established by the 

Pan-American Center for Sanitary Engineering and Environmental Sciences [50]. 

Hydraulic Flocculator Clarifier Basin Rapid Sand Filter 

Parameter Unit Parameter Unit Parameter Unit 

Hydraulic retention 

time 
10–30 min Surface loading 5–60 m3/m2/d Filtration rate 120–360 m3/m2/d 

Water level 1.5–2.0 m Width/length 1–4, 1–5 - Sand particle size 0.5–1.2 mm 

Flow velocity 0.10–0.8 m s−1 
Horizontal-flow 

velocity 
<0.5 cm s−1 

Sand bed thick-

ness 
0.6–1.8 m 

Velocity gradient 200–300 s−1 
Number of set-

tling units 
2 - 

Gravel bed thick-

ness 
30 cm 

2.8. Chemical Reagent Dosing 

2.8.1. Coagulation Test 

Coagulation experiments were performed on a flocculation apparatus (7790 PB-950, 

Phipps & Birds), where rapid agitation was set to 100 rpm for 1 min, followed by a mild 

agitation of 35 rpm for 20 min. Flocs were allowed to settle for 20 min. The coagulant was 

prepared by dissolving 5 g of Al2(SO4)3∙5H2O in 500 mL of deionized water, e.g., 0.023 M. 

The test was conducted with different concentrations of the coagulant, e.g., 10, 20, 30 

and 40 mg L−1, to choose a dose of chemical coagulant that reduced calcium hardness con-

centration and increased turbidity removal efficiency. 

2.8.2. Chlorine Demand Curve 

The breakpoint curve was constructed with the effluent from the softening process. 

This water was treated at the lab-bench scale to reduce biodegradable organic content. 

Thereby, coagulation-flocculation and filtration processes were conducted before chlorin-

ation. Water samples were dosed with NaClO as a chlorine source with concentrations 

from 2.0 to 17.0 mg L−1 Cl2. The contact time was 30 min. Chlorine measurements were 

performed using a free chlorine portable photometer (HI 96701, HANNA Instruments) by 

the DPD colorimetric method, with an experimental error of 3%. The instrument had a 

measurement range from 0.0 to 5.0 mg L−1 Cl2. When the chlorine concentration of the 

samples went beyond the measurement limit of the equipment, the chlorinated water was 

diluted 10, 20, and 50 times with deionized water. 

3. Results  

3.1. Characterization of the Feedwater Quality in the Treatment Plant 

A high degree of mineralization was found in the feed flow groundwater of the con-

ventional water treatment plant El Descanso. This may be attributed to the Loyola Fm’s 

marine environment, composed of sandstones and siltstones and stratigraphically located 

below the Azogues Fm [52]. The groundwater at the catchment source presented an elec-

trical conductivity of 1645 µS cm−1, indicative of appropriate ions content. A total hardness 



Sustainability 2023, 15, 1235 9 of 24 
 

content of 446 mg L−1 of CaCO3 was measured, from which 376 mg L−1 corresponded to 

Ca2+ as CaCO3, while the remaining amount accounted for Mg2+ salts. In addition, a high 

content of SO42− of 490 mg L−1 was found in the groundwater catchment, but the maximum 

acceptable concentration for drinking water is 200 mg L−1 [48]. This SO42− concentration 

may occur naturally due to the mineralization of pyrite, chalcopyrite, and sphalerite. In 

addition, a concentration of BOD5 of 61 mg L−1 O2 was measured, pointing at biodegrada-

ble organic contamination, which could result from anthropogenic activities. This type of 

contamination seems not to be uncommon, as recent studies have reported organic con-

tamination affecting some Ecuadorian groundwater aquifers such as the Daule aquifer 

[53], groundwater sources in Loja [54], and the Guayas hydrological basin [55]. 

Furthermore, a high concentration of Ca2+ could tamper with the water distribution 

pipelines. The presence of SO42− could produce digestive disorders in the end-user popu-

lation [56,57] and also induce corrosion in the water treatment plant facilities. The exist-

ence of organic material and sulfate content could be problematic to remove if the treat-

ment facility does not have an installed technical capacity to treat these contaminants. 

The groundwater feed had a pH ranging from 6.4 to 8.1, with a low turbidity concen-

tration of 1.3 NTU. The dissolved oxygen level was 2.6 mg L−1 O2 due to limited interaction 

with the atmosphere. The concentration of Fe2+ was 3.6 mg L−1, exceeding the maximum 

acceptable limit of 0.3 mg L−1 Fe2+ intended for household use [58]. Notably, a concentra-

tion of Mn was measured to be 0.97 mg L−1 in the groundwater catchment source, exceed-

ing the admissible concentration of 0.05 mg L−1 [59]. High concentrations of Fe2+ and Mn 

might contribute to a metallic or bitter taste in water, staining, scale, and corrosion [60–

62]. These findings corresponded well with the unpleasant water organoleptic properties 

reported by inhabitants of the San Cristóbal community. 

3.2. Assessment of the Conventional Drinking Water Treatment Units 

3.2.1. Slat Tray Aerators 

The objective of the slat tray aerators is oxidizing Fe2+ via gas transfer phenomena. 

The oxidation efficiency of Fe2+ in the aeration trays was calculated to be 32.6%. The tur-

bidity was measured as 1.3 NTU at the tray entrance and this increased to 10.6 NTU at the 

exit of the tray. This may be the result of the lack of maintenance since the trays were 

rusted where Fe was dissolved into water as colloidal iron [63–65]. Corrosion can be de-

fined as the oxidation of metallic iron, which releases iron in solution and produces iron 

[66]. Sarin et al. [67] reported that corrosion degrades water quality by causing it to appear 

rusty-colored, increasing chlorine demand, decreasing dissolved oxygen content, and 

promoting the presence of biofilm on the pipe surface. The tray treatment method can be 

inexpensive; however, it may cause turbidity formation [68]. For these reasons, in order 

to protect water quality, the replacement of the current slat tray aerators is recommended 

[69]. 

3.2.2. Alum Coagulation and Floc Sedimentation 

It was found that although the turbidity concentration at the exit of the slat tray aer-

ators was 10.6 NTU, the water treatment plant operated a coagulation-flocculation system. 

There, a concentration of 92.8 mg L−1 of Al2(SO4)3 as the alum-coagulant source was added. 

This dose was added by gravity from the coagulant reservoir to the quick-mix spillway 

for homogenization to occur. Increasing the dose of a coagulant beyond the solubility of 